
Adopted: May 12, 2022

ORDER NO. R4-2018-0022-A01 
AMENDMENT TO ORDER NO. R4-2018-0022 

WASTE DISCHARGE REQUIREMENTS 
FOR 

CITY OF SANTA PAULA 
(SANTA PAULA WASTEWATER RECYCLING PLANT) 

(FILE NO. 06-189)

The purpose of this amendment to Waste Discharge Requirements (WDRs) Order No. 
R4-2018-0022 is to reflect the amendment to Cease and Desist Order (CDO) No. R4-
2018-0023 to upgrade the Santa Paula Water Recycling Facility (SPWRF) with an 
advanced wastewater treatment system with a reverse osmosis process to reduce 
chloride levels in the discharges to onsite percolation ponds.  The proposed upgrade to 
the SPWRF to add an advanced treatment system replaces the previous compliance 
approach to recycle water for offsite use. The amendment to the WDRs also reflects a 
change from mass-based effluent limitations to concentration-based limitations that will 
ensure direct attainment of water quality objectives. Reducing the chloride 
concentration in the effluent prior to discharge to onsite percolation ponds 
provides greater benefit to groundwater quality than reducing onsite chloride 
discharge through offsite use of recycled water within the same groundwater basin 
as proposed in the original CDO.

Order No. R4-2018-0022 is hereby amended as follows:

(Language deleted is struck through)

(Language added is bold and underlined)

Please note that the numbers of the paragraph, table, and figure are adjusted accordingly.

1. On page 1, paragraph No. 1, the operator of the Santa Paula Water Recycling
Facility is revised as follows:

The City of Santa Paula (City or Discharger) is the owner of the Santa Paula Water
Recycling Facility (SPWRF), a Publicly-Owned Treatment Works (POTW), located
at 920 Corporation Street in Santa Paula, California (Figure 1). The SPWRF,
currently operated by American Water Ventura Regional Sanitation District,
discharges tertiary-treated wastewater to groundwater via three percolation ponds
adjacent to the facility.

2. On page 2, paragraph No. 9, the test results for the drinking water quality are added,
and Table 1 is updated as follows:

Drinking water supplied to the City is produced from deep wells including Well 1-B,
Well 11, Well 12, Well 13, and Well 14, which are owned and operated by the Water
Division of the City and produce up to 10.6 MGD. Water produced at all five wells
between 2010 and 201620 complied with all primary state and federal drinking water



2

standards. Table 1 summarizes drinking water test results for total dissolved solids 
(TDS), sulfate, chloride, and boron from the City’s 2010-201620 Annual Water 
Quality Reports, as compared to the groundwater quality objectives (GQOs) set forth 
in the Basin Plan.  

Table 1. Drinking Water Quality (milligrams per liter, mg/L)

Period TDS Sulfate Chloride Boron

2010 941 440 43 0.53

2011 918 428 41 0.54

2012 964 442 42 0.52

2013 693 208 47 0.52

2014 975 420 42 0.54

2015 941 405 44 0.47

2016 981 440 48 0.55

2017 924.2 393.6 47.8 0.4482

2018 924.2[1] 450.5 48 0.525

2019 1,036.7 477.7 48 0.4833

2020 1,060 446 49 0.6

GQOs 2,000 800 110 1.0
Table note: [1] Result sampled in 2017.

3. On page 3, paragraph No. 11 is revised as follows:

A. The SPWRF treats wastewater generated within the City and is designed for a 
flow of 4.2 MGD. Based on the discharge records between July 2010 and June 
2017, the monthly average effluent discharged from the SPWRF ranged 
between 1.36 and 2.44 MGD, with an average of 1.86 MGD. The monthly 
average effluent discharge flow rates between February 2018 and 
December 2021 ranged from 1.03 to 3.4 MGD, with an average of 1.86 
MGD.

B. The wastewater treatment process at the SPWRF (See Figure 3 for process 
flow schematic) consists of preliminary treatment (coarse and fine mechanical 
screening and grit removal at the Influent Lift Station), flow equalization (two 
flow equalization tanks), secondary treatment (three aeration tanks with 
nitrification and denitrification activated sludge), tertiary treatment (six 
biomembrane bioreactors, providing further carbonaceous oxidation, 
nitrification/denitrification and solids removal to meet the limits of the WDRs), 
and disinfection (UV). Treated and disinfected effluent is discharged to three 



3

percolation ponds (Figure 45). The returned activated sludge is treated at two 
of three aerobic digesters (one aerobic digester is for backup) after being 
thickened at two thickeners. The solids generated at the aerobic digesters 
receive final dewatering at the screw dewatering press. Final solids are hauled 
by Synagro to their South Kern Compost Manufacturing Facility where 
they are composted to  meeting the United States Environmental Protection 
Agency (USEPA) Class B A reuse standards are sent to the Ventura County 
Regional Bio-Solids facility for agricultural reuse. 

C. The SPWRF was not designed to remove chloride. Since the SPWRF has no 
ability to remove chloride, chloride is passed through to the effluent and then 
groundwater via discharges to the percolation pond. To address levels of 
chloride in the effluent, an advanced treatment system, consisting of 
reverse osmosis (RO), will be constructed at the SPWRF, which will be 
designed to reduce the chloride concentration in the effluent to 110 
milligrams per liter (mg/L) or less. The RO system will consist of 
nanofiltration and RO units to reduce effluent chloride concentrations 
followed by a RO brine concentrator (Figure 4).

4. On page 4, paragraph No. 13 is revised as follows:

On August 23, 2018, the Regional Water Board approved the City’s modified 
groundwater monitoring network dated May 1, 2018 to expand the 
groundwater monitoring network by including agricultural water supply wells. 
Subsequently, on April 22, 2019, the Regional Water Board approved the 
Groundwater Chloride Investigation and Well Production Workplan dated 
December 2018, which proposed installing one additional off-site groundwater 
monitoring well, MW-9.

The City owns and currently samples eight (8) nine (9) groundwater monitoring 
wells, including MW-1, MW-2a, MW-3, MW-4, MW-5, MW-6, MW-7a, and MW-8, 
and MW-9 (shown on Figure 45). Per Section IV.C.3 of the Monitoring and Reporting 
Program (MRP) (Attachment E), the City will be proposing a modified groundwater 
monitoring network. Upon approval by the Executive Officer, the modified 
groundwater monitoring network will be used to determine compliance with the 
groundwater limitations in this Order, demonstrate that the discharge via percolation 
ponds does not cause mounding of groundwater, and to generally monitor the 
change of groundwater quality to ensure that the discharge does not cause adverse 
impacts to groundwater. 

5. On page 5, Table 3 in the Compliance History section is updated as follows:

Table 3. Annual Average Chloride Concentrations[1] (mg/L) in SPWRF Effluent

Period Concentration

2010 156



4

Period Concentration

2011 153

2012 149

2013 155

2014 145

2015 134

2016 137

2017 (Jan – Jun) 141 131

2018 121

2019 120

2020 118.88

2021 112

Range[2] 144.4 ± 8.2 135.99 ± 15.61
Table Notes:
[1]  All data collected from grab samples.
[2]  Data range is based on one standard deviation. 

6. On pages 5 and 6, paragraph No. 15 and Table 4 are revised as follows:

Table 4 summarizes the groundwater annual average chloride concentration before 
and after the SPWRF began discharging via the percolation pond. The annual 
average chloride groundwater concentration was 108 mg/L at the downgradient 
water supply Well AW03 prior to initiation of discharge at the percolation pond in 
2010. After the SPWRF began discharging to the percolation pond, the annual 
average chloride groundwater concentration increased to 135 mg/L at Well AW03. 
Monitoring data from the upgradient groundwater monitoring Well MW-3 indicates 
an annual average chloride groundwater concentration of 100 mg/L. This information 
suggests that the background groundwater chloride concentration was around 100 
mg/L. Groundwater chloride concentrations at the downgradient groundwater 
monitoring Well MW-5 have been recorded between 135 and 155 mg/L, with an 
average of 142 mg/L. This data closely aligns with the SPWRF’s effluent chloride 
concentration of approximately 144136 mg/L (Table 3). The groundwater and 
effluent data indicate that the chloride discharges from the SPWRF have impacted, 
and continue to impact, the receiving groundwater quality in the vicinity of the 
SPWRF.

Table 4. Annual Average Chloride Concentration[1] in Groundwater (mg/L)

Prior to Discharge from SPWRF



5

Period Downgradient
MW-5[2]

Downgradient
03N21W21G03S[3]

Upgradient
MW-3[4]

2003 113

2004 111

2005 115 117 92

2006 114 112 88

2007 108 110 85

2008 87 100 78

2009 74 92 96

Range[5] 99.6 ± 16.3 107.9 ± 8.6 87.8 ± 6.1

After Discharge from SPWRF

2010 (Jul – Dec) 145 138 93

2011 145 146 112

2012 153 135 87

2013 155 136 103

2014 135 129 115

2015 136 129 108

2016 135 134 103

2017 (Jan – Jun) 121 131 82105

2018 128.2 126.6 123.6

2019 128.8 129.4 163.1

2020 129.5 127.4 126.3

2021 130.2 129.8 114.3

Range[5] 142.4136.8 ± 
17.610.5

134.0132.6 ± 
6.75.5

100.2112.8 ± 
15.219.5

Table Notes:
[1] All data collected from grab samples.
[2] Data were averaged from samples collected at the City-owned groundwater 

monitoring Well MW-5 with screen intervals of 42 to 62 feet, located approximately 
50 feet downgradient from Percolation Pond 3.

[3] Water supply Well AW03 is owned and operated by a private entity. This well is 
located approximately 300 feet southwest of Well MW-5. The screen intervals of 
Well AW03 are from 80 to 120 below surface grade. Water produced at this well 
is used for agricultural irrigation only.



6

[4] Data were averaged from samples collected at the City-owned groundwater 
monitoring Well MW-3 with screen intervals of 25 to 45 feet, located approximately 
1,800 feet upgradient from Percolation Pond 1.

[5] Data range is based on one standard deviation.

7. On page 7, paragraph No. 17.C is revised as follows:

On June 22, 2015, the City adopted Resolution No. 6918 approving a SRWS 
Buyback and Incentive Program. This program offers a financial incentive to 
residents to voluntarily remove SRWS. A Kick-Off SRWS Buyback event was held 
on September 19, 2015. The removal of SRWS under this program began in October 
2015. As of September 30, 2017, 255 Three hundred (300) of the approximately 
1,250 SRWS have been removed from October 2015 through February 2022. 
Table 5 summarizes the progress of SRWS removal by comparing the monthly 
average chloride concentration in the effluent compared to the accumulated number 
of SRWS removed. A reliable dDecreasing chloride concentrations in the effluent 
trend for chloride has not have been observed in the effluent, but they still cannot 
meet the chloride discharge limitation set forth in the WDRs.

[Table 5 and footnotes are deleted.]

8. On page 11, paragraph No. 24 is revised as follows:

In the City's report, Chloride Load Reduction Milestones, submitted to the Regional 
Board on March 14, 2017, the City included the construction of reverse osmosis RO 
treatment at the SPWRF as an option (under Supplemental Strategies), if needed, 
in order to comply with the chloride groundwater quality objective (GQO) of 110 
mg/L. The City will continue its source control efforts to remove SRWSs and will first 
focus on recycling most of its effluent in order to bring the groundwater back into 
compliance with GQOs. Progress with these efforts will be was assessed in Year 
2022 2020, and determination will be was made as to whether pursue advanced 
treatment will be required to meet the chloride GQO at Year 2027. If advanced 
treatment is required, effluent limits will be applied in a way to ensure protection of 
all beneficial uses, including salt-sensitive crops.

On April 15, 2020, the City notified the Regional Water Board of its modified 
approach to install an advanced wastewater treatment system with RO at 